

20 TON FLOOR UTILITY PRESS PARTS LIST

Ref #	Dake Part #	Description	Qty.
1	303183	Frame upright channel	2
2	303184	Ram Cylinder	1
3	303208	Head frame channel	2
4	303204	Bolt M18 x 140mm	4
5	303203	Lock washer 18mm	4
6	303205	Nut 18mm	4
7	303186	Union support	1
8	303207	Base angle	2
9	301146	Bolt M8 x 25mm	10
10	301129	Lock washer 8mm	12
11	301128	Nut 8mm	12
12	301145	Angle support strap	4
13	301144	Pump support bracket	1
14	301143	Bolt M10 x 25mm	3
15	301142	Lock washer 10mm	3
16	301141	Nut 10mm	3
17	303187	Spanner nut	1
18B	303202	Head traverse plate	1
20	303192	2 Stage pumping unit	1
21	303194	Table pin	2
22	303197	Table	1
23	78754	Bolt M12 x 30mm	4
24	301135	Washer 12mm	4
25	301134	Nut 12mm	4
26	303193	Pressing plates	2
27	303198	Gauge	1
28	78786	Bolt M8 x 30mm	2
29	303206	Washer 8mm	2
		Items not shown	
	303199	Seal kit	
	303200	Cylinder spring	
	302508	Fitting Nipple	
	302309	Fitting Coupler	
	303201	Pump repair kit	
	302508	Hydraulic hose w/Coupling	
	303191	Flat nose piece	
	303190	Stepped nose piece	

Spare seals should be stored in safe location out of direct sunlight.

When ordering, parts have model and date of purchase information ready.

For assistance call Dake Customer Service at 1-800-937-3253 or fax to 1-800-846-3253
e-mail to customerservice@dakecorp.com